2022

Drinking Water Report

Town of Holbrook, Massachusetts

| Published by: |

Town of Holbrook
Public Works Dept.
50 North Franklin St.
Holbrook, MA 02343
781-767-1800

Town PWS ID# 4133000
Joint System PWS ID# 4244001
' 2022 Drinking Water
~ Quality Report
This report contains important
information about your water
system for the 2022 calendar year.
It describes the quality of the
Randolph-Holbrook Joint Water
System’s drinking water, the
sources, and programs that protect
the high quality of our water
supply.
This publication complies with
federal law that requires water
utilities to provide water quality
information to customers each
year.

While most of the content of this
report is required by regulation, we
also include information that
responds to typical questions our
customers ask about our water

system.
If you are interested in learning
more about the Randolph-

Holbrook Joint Water System or
water quality and other related

information in the Town of
Holbrook please contact the
Holbrook Public Works

Department at 781-767-1800. You
may also inquire about drinking
water issues at the posted
meetings of the Select Board and
Public Works Commissioners
meetings. Meetings are held every
other Wednesday at 7:00 pm at
the Holbrook Town Hall in the Noel
King Meeting Room. For more
information regarding the
meetings, please visit https:/
www.holbrookma.gov/calendar.

Randolph-Holbrook Joint Water System Information

The Towns of Randolph and Holbrook jointly manage and treat the water
supply that each town uses for its drinking water. In 2022, the Randolph-
Holbrook Joint Water System produced 219,798,960 gallons of finished
water. The maximum amount of water pumped in one day was 702,000
gallons (July 27, 2022). The annual average daily volume of water
supplied from the Randolph-Holbrook water treatment plant was 602,189
gallons per day. In total, the Town of Holbrook bought 209,354,000 gallons
of finished water from the Joint Water System. All of this water was
pumped into the Holbrook water distribution system by means of the
Water Street Booster Pump Station.

Source Water Assessment and Protection (SWAP)

Program

The source water supply is derived from the Great Pond Reservoir
System. The Source Water Assessment and Protection (SWAP) program
assesses the susceptibility of public water supplies to contamination due
to land uses and human activities. Randolph and Holbrook maintain and
operate four public water supply sources: Lower Great Pond (4040000-
01S), Upper Great Pond (4040000-04S), Richardi Reservoir (4040000-
02S), and Farm River (4040000-03S).

A high susceptibility ranking was assigned by the DEP to the four water
sources. A high ranking is given to any water supply that has at least one
high threat land use within the water supply protection area. Randolph and
Holbrook have 17 high threat land uses within the protection areas,
including livestock operations, manure storage or spreading, body shops,
gas stations, service stations/auto repair shops, bus and truck terminals,
paint shops, photo processors, hazardous materials storage, industry/
industrial parks, machine/machine working shops, pharmaceutical
manufacturers, plastic manufacturers, clandestine dumping, large quantity
hazardous waste generators, past and present military facilities, and
transportation corridors. If you would like more information, the complete
SWAP report is available at the Holbrook Board of Health and online at
https://www.mass.gov/lists/source-water-assessment-and-protection-swap
-program-documents.

Holbrook Water System Projects

As a member of the Tri-Town Water System (Braintree, Randolph,
Holbrook), the Town of Holbrook is anxiously awaiting the construction of
the new state of the art drinking water treatment plant for the consistent
production of high quality drinking water for the three member
communities. The new facility will include several advanced water
treatment processes including dissolved air flotation, ozonation, and
granular activated carbon filtration media. The project is scheduled to
begin in 2023 and be completed in 2025. The project is being funded by a
low interest loan under the Department of Environmental Protection State
Revolving Fund loan program. In addition, the Town is making plans to
replace the smaller of the two water storage tanks on Sycamore Street,
built in 1887.



Protecting Your Raw Water Quality

According to the USEPA, the Cochato River and Lake Holbrook do not meet water quality standards. Besides
the impacts from the Baird McGuire superfund site, the Cochato River is considered to be impaired due to
excess bacteria and phosphorus levels. Lake Holbrook is on USEPA'’s list of being impaired due to high phos-
phorus levels. Please help protect our valuable waters by picking up your pet’s waste, which is full of harmful
bacteria and excess nutrients that can wash into the town’s storm drains and eventually lead to streams and
lakes. Deposit the waste in the trash, not the nearby catch basin, which is part of the storm drain system, and
not a sewer. Also, use lawn fertilizer without phosphorus, which is usually in plentiful supply in our soils. For
more information, go to the USEPA’s website “How’s My Waterway” to check out the condition of waters in
your neighborhood https://mywaterway.epa.gov/.

Lead Information

If present, elevated levels of lead can cause serious health problems, especially for pregnant women and
young children. Lead in drinking water is primarily from materials and components associated with service
lines and home plumbing. The Randolph-Holbrook Joint Water Board is responsible for providing high quality
drinking water, but cannot control the variety of materials used in plumbing components. When your water
has been sitting for several hours, you can minimize the potential for lead exposure by flushing your tap for
30 seconds to 2 minutes before using water for drinking or cooking. If you are concerned about lead in your
water, you may wish to have your water tested. Information on lead in drinking water, testing methods, and
steps you can take to minimize exposure is available from the Safe Drinking Water Hotline or at https://
www.epa.gov/ground-water-and-drinking-water/basic-information-about-lead-drinking-water.

Randolph-Holbrook Joint Water System’s Drinking Water
Treatment Process

Poly Aluminum Chlorine Lime, Phosphate

6 Chloride 6 é 6 6 ‘ 6 ‘
Raz:vnz:ter = Q—’ Filtration RSy Clearwell JF
Great Pond
i

To distribution

m=l) system and

customer’s tap

=l Flocculation ==l Sedimentation =l

Floc l Filter Backwash
l Water

|
v

Clarified water recycled
and returned to Great « Lagoon

@ Chlorine is added as a disinfectant
to ensure that water is

& Polyaluminum Chloride is mixed

uniformly through the water to © Sedimentation is a treatment process

enable the flocculation process. that involves reducing the velocity of pathegen-fres tefors ikenteks the
@ Flocculation is a treatment water in basins so that the suspended distribution system.

process that uses gentle stirring material, or floc, can settle to the @O Lime is mixed uniformly to the

to bring suspended particles bottom of the basin by gravity. water to adjust pH. Phosphate is

together so that they will form O Filtration, through the use of granular mixed uniformly to control

larger, more settleable clumps activated carbon/sand filters, removes corrosion of lead and copper from

called floc. remaining particles suspended in the household plumbing fixtures.

water and clarifies the water.

Water Quality

During the year 2022, hundreds of water samples were collected from the system and tested for compliance
with federal and state health standards. Federal and state regulators routinely monitor our compliance and
testing protocols to assure that we deliver safe drinking water to our customers. A summary of contaminants
detected in 2022 is provided in the table on the next page. The most recent results from the last seven years
are given for contaminants that are not required to be sampled annually, and not sampled in 2022. Not listed
are other substances for which we tested, but were not detected during 2022.



2022 Treated Drinking

Water Quality Data

PFAS6

Substance

23.7 ppt

ghest Detected
Levels

ND - 23.7 ppt

Range of Detected
Levels

20 ppt

Highest Level
Allowed (MCL)

18.55 ppt

Ideal Goal
(MCLG)

Yes

May cause adverse effects on
the liver, blood, immune
system, thyroid, and fetal
development. May also cause
an increase risk of certain
cancers.

Possible Health Effects

Industrial waste; Disposal of
products containing PFAS
containing products, such as
fire-fighting foams

Source of Contamination

Total Organic Carbon' (TOC) 5.4 3.62-54 TT NA No TOC has no health effects. Naturally present in the
TOC provides a medium for  |environment
the formation of THM and
HAAS, which may cause
adverse health effects, liver
and kidney problems, or
nervous system effects, and
may lead to an increased risk
of getting cancer
Daily Compliance 2.67 NTU 0.015-2.67 NTU TT NA No No health risks Soil runoff
Monthly Compliance® 100% of monthly = At least 95% of NA No No health risks Soil runoff
sample results samples <0.35
<0.35 NTU NTU
Chlorine (total) 2.02 ppm* 0.002 —2.02 ppm’ | 4 ppm (MRDL) | 4 ppm (MRDLG) No May cause irritating effects to |Water additive used to control
the eyes and nose. May cause |microbes
stomach discomfort
Haloacetic Acid 4.1—46.5 ppb’ 60 ppb° NA No After many years, may By-product of drinking water
46.5 ppb4 increase the risk of getting chlorination
cancer
Total Coliformy, 1 positive samples 0-1 positive TT NA No Coliform is used as an Human and animal Fecal waste;
per month samples per month indicator for other potentially |Naturally present in the
harmful waterborne pathogens |environment
Total Trihalomethanes 99.4 ppb* 25.8—99.4 ppb’ 80 ppb° NA No After many years, may cause |By-product of drinking water
liver, kidneys, or central chlorination
nervous problems and an
increase risk of getting cancer
Lead,, (2020) 4 ppb’ ND — 4 ppb 15.0 ppb 0 ppb No May cause delay of mental and |Corrosion of household
(Action Level) physical development in plumbing systems; Erosion of
L infants. May cause kidney natural deposits
(30 Samples) (90th Percentile = problems and high blood
0.002) pressure
Copper (2020) 0.36 ppm 0.03 — 0.36 ppm 1.3 ppm 1.3 ppm No Copper in excess of the action |Corrosion of household
(Action Level) level over a relatively short plumbing systems; Erosion of
. amount of time could cause  |natural deposits; Leaching from
(30 Samples) (90th Percentile = gastrointestinal distress. Some |wood preservatives.
0.26) people who drink water
containing copper in excess of
the action level over many
years could suffer liver or
kidney damage. People with
Wilson’s Disease should
consult their personal doctor.
Potassium;g (2021) 2.68 ppm Single sample NA NA No Naturally present in the
environment
Fluoride 0.26 ppm Single sample 2 ppm NA No May cause bone disease, Naturally present in the
including pain and tenderness |environment
of the bones
Sodium’ 69.2 ppm Single sample | 20 ppm (ORSG) NA No After many years, may cause |Naturally present in the
an increase in blood pressure |environment
Chloroform 2.4 ppb Single sample 70 ppb (OSRG) NA No After many years, may cause |By-product of drinking water
liver and kidney problems and |chlorination
an increase risk of getting
cancer
Bromodichloromethane 2.2 ppb Single sample NA NA No After many years, may cause |By-product of drinking water
liver and kidney problems chlorination
Chlorodibromomethane,, 1 ppb Single sample NA NA No After many years, may By-product of drinking water

increase the risk of
degenerative effects to the to
the brain, effects on red blood
cells, and nutritional and
metabolic effects

chlorination




2022 Treated Drinking Water Quality Data (Continued)

Substance
Levels

Highest Detected

Average

Levels

Possible Health Effects Source of Contamination

‘ Range of Detected